SEAT

SEAT

No.
P/N( SKU )
Part Name
Price
01
30102-080045840
INNER HEX SCREW
Alternative Parts: 30102-080045810
0.53 €
P/N(SKU): 30102-080045840
Price: 0.53 €
Alternative Parts: 30102-080045810
02
7020-130001
RUBBER SLEEVE, SEAT
2.23 €
P/N(SKU): 7020-130001
Price: 2.23 €
03
5HY0-132004
CUSHION RUBBER WAHSER
2.68 €
P/N(SKU): 5HY0-132004
Price: 2.68 €
04
5HY0-132000-20000
PASSANGER SEAT
383.46 €
P/N(SKU): 5HY0-132000-20000
Price: 383.46 €
04
5HY0-132000-00001
PASSENGER SEAT
Alternative Parts: 5HY0-132000-20000
383.9 €
P/N(SKU): 5HY0-132000-00001
Price: 383.9 €
Alternative Parts: 5HY0-132000-20000
04
5HY0-132000
PASSENGER SEAT
Alternative Parts: 5HY0-132000-00001
288.82 €
P/N(SKU): 5HY0-132000
Price: 288.82 €
Alternative Parts: 5HY0-132000-00001
05
5HY0-134000-00001
BACKREST
109.81 €
P/N(SKU): 5HY0-134000-00001
Price: 109.81 €
05
5HY0-134000
BACKREST
Alternative Parts: 5HY0-134000-00001
82.58 €
P/N(SKU): 5HY0-134000
Price: 82.58 €
Alternative Parts: 5HY0-134000-00001
06
30904-080A220
PIN SHAFT
15.54 €
P/N(SKU): 30904-080A220
Price: 15.54 €
07
30910-0183220
LOCK PIN
2.15 €
P/N(SKU): 30910-0183220
Price: 2.15 €
08
6KM0-130205
RUBBER
2.15 €
P/N(SKU): 6KM0-130205
Price: 2.15 €
09
7020-140002
TIE BAND, RACK COVER
5.95 €
P/N(SKU): 7020-140002
Price: 5.95 €
10
30006-060016810
BOLT M6x16
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
0.53 €
P/N(SKU): 30006-060016810
Price: 0.53 €
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
11
5BY0-040010
RUBBER SLEEVE
1.07 €
P/N(SKU): 5BY0-040010
Price: 1.07 €
12
5HY0-133020
REAR BRACKECT
20.89 €
P/N(SKU): 5HY0-133020
Price: 20.89 €
13
5HY0-133000
BACKREST
178.56 €
P/N(SKU): 5HY0-133000
Price: 178.56 €
14
5HY0-135000
HEAD REST
89.28 €
P/N(SKU): 5HY0-135000
Price: 89.28 €
15
8010-000004
BOLT M6x14
Specifications:
0.53 €
P/N(SKU): 8010-000004
Price: 0.53 €
Specifications:
16
5HY3-131000-10000
MAIN SEAT ASSY
Alternative Parts: 5HY3-131000-20000
707.99 €
P/N(SKU): 5HY3-131000-10000
Price: 707.99 €
Alternative Parts: 5HY3-131000-20000
16
5HY3-131000
MAIN SEAT ASSY
Alternative Parts: 5HY3-131000-10000
689.04 €
P/N(SKU): 5HY3-131000
Price: 689.04 €
Alternative Parts: 5HY3-131000-10000
17
5HY0-131300
MAIN BACKREST
220.52 €
P/N(SKU): 5HY0-131300
Price: 220.52 €
18
30102-080016840
INNER HEX SCREW M8x16
Specifications:
0.53 €
P/N(SKU): 30102-080016840
Price: 0.53 €
Specifications:
19
5HY3-1312A0
MAIN SEAT ASSY
358.91 €
P/N(SKU): 5HY3-1312A0
Price: 358.91 €
20
5HY0-131010
SUPPORT
72.32 €
P/N(SKU): 5HY0-131010
Price: 72.32 €
21
5HY0-131100-10000
BOTTOM BRACKET, MAIN SEAT
189.27 €
P/N(SKU): 5HY0-131100-10000
Price: 189.27 €
21
5HY0-131100
BOTTOM BRACKET, MAIN SEAT
189.27 €
P/N(SKU): 5HY0-131100
Price: 189.27 €
22
30003-060035840
BOLT M6x35
Alternative Parts: 30006-060035840 Specifications: 30006-060035840
0.53 €
P/N(SKU): 30003-060035840
Price: 0.53 €
Alternative Parts: 30006-060035840 Specifications: 30006-060035840
23
5HY0-131140
SEAT LOCK
66.43 €
P/N(SKU): 5HY0-131140
Price: 66.43 €
24
30306-080870
WASHER
Alternative Parts: 30306-080112
0.53 €
P/N(SKU): 30306-080870
Price: 0.53 €
Alternative Parts: 30306-080112
24
30306-080142
WASHER
Alternative Parts: 30306-080112 Specifications: 30306-080112
0.53 €
P/N(SKU): 30306-080142
Price: 0.53 €
Alternative Parts: 30306-080112 Specifications: 30306-080112